KINROAD 650 CYCLONE
XT650GK /b3 25 [l iR H 5+

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



F-01




¥ igens AR BESLAAFR i
Ref. No Function Code Chinese Description Part Name Reqgd. No.
1 KM001010000 FEHR FRAME COMP. 1
2 KA204250100-1 Fe Ja A LEFT REARVIEW MIRROR 1
3 KA204250200-1 s RIGHT REARVIEW MIRROR 1
1 KA204160100-1 e T AT FORWARD LEFT TURNING LIGHT 1
5 KA204170100-1 A HT AT FORWARD RIGHT TURNING LIGHT 1
6 KA204100000-2 ATRRLT HEAD LAMP 2
7 GB/T93-87 FE10 SPRING WASHER 2
8 GB6170-86 INFIZERIMI0 X 1. 25 NUT  (M10X1.25) 2
9 GB6187-86 NEZ E R EEM8 NUT FLANGE M8 6
10 GB5787-86 NFE IR M8 X 25 BOLT FLANGE M8X 25 2
11 KITHHE DX ©15X 24 BUSHS @8 X ® 15X 24 2
12 GB5787-86 N IR M8 X 40 BOLT FLANGE M8X40 2
13 GB/T70-86 7S FIEFEMI2 X 1. 75X 45 BOLT, HEX IN MI2X1.75X45 4
14 KM001040000 AU PR ISEAT FRONT BRUSH GUARD BAR , MAIN 1
15 KM00154001A o2 A S B BRACKEY, TOW BALL 1
16 KM001720000 i HE TOW BALL 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234




=7 HIRERD WS4 FR JELAAFR A
Ref. No Function Code Chinese Description Part Name Reqd. No.
1 GB/T70-86 7S IRET M6x20 BOLT, HEX IN M6X20 6
2 KB003020000 0 A FAEAE T STEERING COVER 1
3 KB003310000 77 )4 STEERING  COMP. 1
4 KM00601011A 121 )l STEERING ~ SHAFT 1
5 GB6187-86 NEZ B BUEEEM6 NUT FLANGE M6 6
6 GB/T893. 1 FLHBRPERS P 26 HOLE SPACER, ELASTIC 26 1
7 GB/T272-93 #6803 BEARING 6803 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234




KM00601021A A7 ) B 1 SLEEVE OF STEERING SHAFT 1

GB5787-86 7N AL B M10%25 BOLT FLANGE M10X 25 2
10 GB/T272-93 4K 6902 BEARING 6902 1
11 GB/T893. 1 FLHBRPERS P 28 HOLE SPACER, ELASTIC 28 1
12 GB5787-86 INFE 2 IR M8 25 BOLT FLANGE M8X 25 2
13 KM00601061A B [m) 1T B SEEERING KNUCKLE 1
14 KM00601031A AR [ 56 STEERING GEAR 1
15 KM006010400 Bl 2k 5 DUST COVER. L. BALL JOINT 2
16 KM006010730 T BT TIE ROD 2
17 GB6170-86 N FAIZRIMI0 X 1. 25 NUT  (M10X1.25) 2
18 KM006010830 AT ERCK ROD END 2
19 GB6187-86 AV ZE HBUEREM10 NUT FLANGE M10 2
20 KM003400000 77 I g e el RUBBER, STEERING GEARI1 1
21 KM003410000 77 A5 e e 2 RUBBER, STEERING GEAR2 1
22 KM00153001A A ) 7% ] 72 A STEERING GEAR BRACKET 2
23 FERR IS FEME X 73 BOLT M8X73 2
24 KA001810030 ) ZE B AT 35 SPRING, BRAKE PEDAL 2
25 GB5787-86 7N L 2 IR M8 X 40 BOLT FLANGE M8X40 3
26 GB6187-86 N H R FEM8 NUT FLANGE M8 3
27 KA101024000 FEA Y Z A COLLAR, PEDAL 6
28 KM001330030 AR ESAR AL PEDAL = COMP. , THROTTLE 1
29 KM001320030 ) 2R AR 2H A PEDAL COMP., BRAKE 1
30 KM001340030 A A AR ZH A PEDAL COMP., CLUTCH 1
31 KA001820030 AT L SPRING, THROTTLE PEDAL 1
32 FEHUIEAEME X 123 BOLT M8X123 1
33 GB6170-86 7N IR BEM8 NUT M8 3

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234







=] igens H LA FR FEIL TR i
Ref. No Function Code Chinese Description Part Name Reqgd. No.
1 KM001020000 T DR B AT 22 RIGHT BRUSH GUARD BAR , MAIN 1
2 KM001030000 e ORBAT 22 LEFT BRUSH GUARD BAR ,MAIN 1
3 KM001080000 J& PRI AT 8 AT REAR BRUSH GUARD BAR , CENTER 1
1 KM001070000 HI PR AT A AT FRONT BRUSH GUARD BAR , CENTER 1
5 GB/T70-86 7S FIEFEM12 X 1. 75X 45 BOLT, HEX IN MI2X1.75X45 2
6 GB5787-86 NV EIEREMI2 X 1. 25X 60 BOLT FLANGE M12X60 2
7 GB6187-86 INFIE 2 H R REM L2 NUT FLANGE M12 2
8 KA204100000~2 ST TOP LAMP ASSY. 3
9 GB5787-86 7N AL ZIEFEMB X 40 BOLT FLANGE M8X40 3
10 GB6187-86 7N AV HBURRIMS NUT FLANGE M8 3
11 GB5787-86 7N LR AEM8 X 55 BOLT FLANGE M8X 55 4
12 R—#4 R-WASHER 4
13 KA003070000 Bid A4 & © 25 BUSH, BRUSH GUARD BAR (225) 4

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234




=2 igens H LA FR FEIL TR =
Ref. No Function Code Chinese Description Part Name Reqd. No.
1 KM005030000 HAR25X8-12 TIRE, FR 25X8-12 2
2 KM005010000 iR EE 12X 6 RIM, FR.12X6 2
3 IR BEM10 WHEEL NUT M10 8
4 GB95-85 T8 FLAT WASHER 18 8
5 GB/T93-87 JER18 WASHER , SPRTNG ¢18 8
6 GB/T9457-1988 N AT REZEREMIS X 1. 5 NUT-CASTLE M18X 1.5, FRONT AXLE 2
7 GB/T 91-2000 JFITR43. 2X 40 COTTERPIIN 3.2X40 2
8 KM005030200 S ITMEE CAP, TIRE INTAKE 2
9 KM005030100 el INTAKE, TIRE 2

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234




10 KM005070040 TG 28 e FRONT HUB 2
11 GB/T93-87 HER10 WASHER , SPRTNG @10 8
12 GB5787-86 7N FHTE LB REM10 X 40 BOLT FLANGEM10X 40 8
13 |KM001710000 BRI K ROD  END 4
14 |KM005410000 T340 X 55-6 DUST SEAL 40X 55-6 2
15 GB5787-86 INFIVE IR EMI0 X 45 BOLT FLANGEM10X 45 4
16 |KMO0506001A PERE ot STUB AXLE, R 1
17 |KM005520000 HhAFWD305530 BEARING FWD305530 2
18  |GB/T 893.1-86 FLH Y Pl 55 HOLE SPACER, ELASTIC 55 2
19 KMO0117001A A b Rk SUSPENSION ARM COMP, UPPER 2
20 KM00118001A Il =SER 95954 SUSPENSTION ARM COMP, LOWER 2
21 KM005420000 340X 58-8. 5 DUST SEAL 40X 58-8.5 2
22 KM005100030 U il AXLE, FRONT 2
23 |KM0O0131001A TR AR AR S BRACKEY, SPEED SENSOR 1
24 | KM004150300 T A IR SPEED SENSOR 1
25 | KM003390000 BEHEgENE SHEET BUSH, SWING ARM 8
26 GB6187-86 INFIE 2 E R BEM L2 NUT FLANGE M12 12
27 GB5787-86 7N FAVE 2B AEM12 X 70 BOLT FLANGE M12X 70 8
28 GB5787-86 INFAVE IR AEM12 X 55 BOLT FLANGE M12X 55 4
29 |GB6170-86 INHIEBIMI6 X 1. 5 NUTM16 X 1. 5 4
30 |KM00505001A Vil [E i STUB AXLE, L 1
31 KM006310000 RIS B ABSORBER ASSY. FR. 2
32 GB6187-86 INFIVE 22 H B REMTO NUT FLANGE M10 4

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




F5 igehs H SRR FEL AR A
Ref. No Function Code Chinese Description Part Name Regd. No.
1 KMO005040000 HA 25X 10-12 TIRE, FR 25X 10-12 2
2 KM005020000 JaEMEE12X 8 RIM, FR.12X8 2
3 5 FEERREM10 WHEEL NUT M10 8
4 GB/T9457-1988 JFI443.2X 40 COTTERPIIN 3.2X40 2
5 GB95-85 N AT R IR REM24%1.5 NUT-CASTLE M24 X 1.5, FRONT AXLE 2
6 GB/T93-87 W24 WASHER ,SPRTNG24 2
7 GB/T 91-2000 24 FLAT WASHER 024 2
8 KM005030200 T CAP, TIRE INTAKE 2
9 KM005030100 I INTAKE, TIRE 2
10 |GB/T93-87 HFR10 WASHER , SPRTNG @10 8

ALL-ENGINE -

SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




11 GB5787-86 INFIVE 22 IEAEM10 X 40 BOLT FLANGE 8
12 KM005090040 S RO ) 488 REAR HUB 2
13 GB5787-86 7N A1 2B FEM10 X 85 BOLT FLANGE M10X85 4
14 |KA001022000 JERB e At E BUSH, SHAFT CARRIER 8
15 KM001008000 JEIEEER N LE SPACER SHAFT CARRIER 4
16 (GB6187-86 INFIVE 2 E B BEMLO NUT FLANGE M10 4
17 KMO00508001A JE ¥ #L SHAFT CARRIER 2
18 KM005510000 hA&ADAC3055W BEARINGDAC3055W 2
19 |GB/T 893.1-86 FLH Y Pl 55 HOLE SPACER, ELASTIC 55 2
20 KM00120001A Jati LR Sk UPPER SUSPENSIONRB 1
A KM00122001A o FEREE DA LOWER SUSPENSION RB 1
22 KM00512001A yER RIGHHT PROPPELLER SHAFT 1
23 KM00511001A e i LEFT PROPPELLER SHAFT 1
24 KM006320000 Ja I 7 ABSORBER ASSY. RR. 2
25 GB6187-86 ISR HBUERIML2 NUT FLANGE M12 12
26 | KM003390000 BEHEgENE SHEET BUSH, SWING ARM 8
27 GB5787-86 INFIE 2 IEREM12 X 70 BOLT FLANGE M12X70 8
28 GB5787-86 7N FAE IR M2 X 55 BOLT FLANGE M12X 55 4
29 KM00119001A Ja 2o b B Sk UPPER SUSPENSIONLB 1
30 KMO00121001A JG R B SR LOWER SUSPENSION LB 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




F-06

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



=] igens H LA FR FEIL TR i
Ref. No Function Code Chinese Description Part Name Reqgd. No.
1 KM007010000 JoA R S SEAT 2
2 GB6187-86 INFAVE =2 H R BEMS NUT FLANGE M8 8
3 KA007080000 T A ORES T BELT, SAFETY 2
4 GB6187-86 7N AR H AR RIMI2 NUT FLANGE M12 8
5 oy WASHER @12 6
6 GB5780-86 75 FIE M2 BOLT M12 6
7 KM005310000 GiUESIE 9585 FOUR-CALIPER BRAKE ASSY 1
8 KM005310100 T 75 DISC, BRAKE 4
9 GB5780-86 INFHIZAEMS X 20 BOLT M8X20 16
10 GB5787-86 IS T 2L MEREMS X 25 BOLT FLANGE M8X25 8
11 GB5787-86 7N A 2 REME X 30 BOLT FLANGE M8X 30 1
12 GB/T882-86 BAYEHN CHFLDP2) 6X 30 PIN 6X30 1
13 |KM005310200 F A PUSH ROD, MASTER 1
14  |GB/T91-86 JFIE41.6X 16 PIN 1.6X 16 1
15 | GB95-85 T8 FLAT WASHER o8 8
16 |KM005310300 FAKHA CYLINDER ASSY, MASTER 1
17 |KM005310400 VR ZR FRONT BRAKE CALIPER (LH, RH) 9
18 KM005310500 Ja iR R CALIPER ASSY. RR. 2
19 | KM005310600 SRR HOSE ASSY. BRAKE. . RR. 2
20 |KM005310700 AR HOSE ASSY. BRAKE. . FR. 1
21 KM005310800 o X HOSE ASSY. L. BRAKE. 1
22 |KM005310900 AR HOSE ASSY. R. BRAKE. 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




[eat

SN

1B tli
i =

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communau taire FR80 495 137 234



¥ igens AR BESLAAFR i
Ref. No Function Code Chinese Description Part Name Reqgd. No.
1 KM202100000 A FAN 1
2 GB5787-86 7N IR ZEMEFEM6 X 16 BOLT FLANGE M6X 16 2
3 (GB95-85 TH46 FLAT WASHER 06 6
4 KM003440000 b 615 i # RUBBER WASHER ( @6) 8
5 KM202090100 IKAH 75 COVER. RADIATOR 1
6 KM202090000 e RADIATOR 1
7 GB5787-86 7N FHE L HEFREM6 X 25 BOLT FLANGE M6 X 25 4
8 MAH LA B COLLAR, INNER 4
9 KA003370000 THFEIE R ] RUBBER RING 4
10 GB/T70-86 7S FIEFEM12 X 1. 75X 45 BOLT, HEX IN M12X1.75X45 4
11 |KM001230000 IKFE B BRACKEY, RADIATOR 1
12 T+ KA SLIEETM6 X 16 BOLT M6X 16 6
13 |KM003010000 Bk AR B COVER, RADIATOR 1
14 | GB6187-86 INFIE =2 H R RENG NUT FLANGE M6 2
15 KB004340000 429 CIRCLIP 29 2
16 |KMO01870050 £ii21-44 CIRCLIP 21-44 2
17 |KM202070000 HKE WATER OUTLET HOSE, ENGINE 1
18 KM202080000 Y= WATER INLET HOSE, ENGINE 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




F-08

Y

g~

¢

4
]

Y

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



¥ igens H LA FR FEIL TR i
Ref. No Function Code Chinese Description Part Name Reqgd. No.
1 KM001350000 PR BRACKEY, TANK 1
2 GB5787-86 INFAVE IR EMI0 X 45 BOLT FLANGE M10X45 2
3 (B6187-86 7N YRS H BUEERIMI0 NUT FLANGE M10 6
4 KM00143001A AR AR FUEL TANK STRAP 2
5 KM003420000 ARSI % FUEL TANK RUBBER STRAP 2
6 KM002060000 AR TANK, COMP. FUEL 1
7 KM002060100 AR 2EEH R KEY, FUEL TANK 1
8 KM002060200 AR COVER, FUEL TANK 1
9 GB5787-86 INFIVE LB REME X 16 BOLT FLANGE M5X 16 5
10 KM003440000 b 615 i # RUBBER WASHER ( @6) 5
11 KM204270000 T A% SR FUEL SENSOR 1
12 |KM204270100 T AL IR AR5 e RUBBER, FUEL SENSOR 1
13 |KM003210200 M d6X d13, K450 FUEL TUBE, 450 1
14 |KM003210300 M b6X d13, K300 FUEL TUBE, 300 1
15 KM001860050 HWER#EDG12.5 CIRCLIP, FUEL TUBE® 12.5 4
16 |KM003210600 IEFEM12 X 35 BOLT M12X 35 1
17 |KM003210500 M 06X d13, K550 FUEL TUBE, 550 1
18 |KM003210700 R WASHER 12 2
19  |KM001050000 AR ORI AT REAR BUMPER BAR 1
20 GB/T70-86 WS FIZAEM12 X 1. 75X 45 BOLT, HEX IN M12X1.75X45 4

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




F-09

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



=] igens H LA FR FEIL TR i
Ref. No Function Code Chinese Description Part Name Reqgd. No.
1 KM202030000 TUEAE AIR CLEANR ASSY. 1
2 KM202030100 TS R FLEXIBLE HOSE CLAMP 2
3 KM202030200 IR IR FLEXIBLE HOSE 1
1 KM00144001A USRS AIR CLEANR BRACKET 2
5 GB5787-86 ANV Z B FEMB X 16 BOLT FLANGE M8X 16 2
6 KA001130000 Ja B LA A CARRIER COMP., REAR 1
7 GB5787-86 INFHVE L MRN8 X 45 BOLT FLANGE M8 X 45 8
8 GB6187-86 INFIVE =2 H R BEMS NUT FLANGE M8 8
9 KM204110000-1 Ja BT TAIL LAMP ASSY. 2
10 KM003440000 b 615 i # RUBBER WASHER ( @6) 4
11 GB6187-86 ISR 2 H R REMG NUT FLANGE M6 4
12 KA204160200-1 Ja A i T BEHIND LEFT TURNING LIGHT 1
13 |KA204170200-1 Ja i ¥ m kT BEHIND RIGHT TURNING LIGHT 1
14 | GB/T93-87 10 WASHER , SPRTNG @10 2
15 | GB6170-86 vav.:l 5300 NUTM10 2
16 |KM001510000 Ja TRAHR COVER, CARRIER COMP., REAR 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




P55 IhAERY H 2R E @S K
Ref. No Function Code Chinese Description Part Name Regd. No.
1 KM002010000 RENHL ENGINE ASSY 1
2 KM202040000 HESH 75 28 2 ik MUFFLER COMP. , EX 1
3 KM202040100-1 MENEEE k= FRONT EXHAUST PIPE 1
4 GB5787-86 7N fAVE L EFEMS X 30 BOLT FLANGE M8X 30 2
5 KM202040200 H 5 Sk e 3 CARBON BUSH 3
6 GB6187-86 VAY;ibr=A=k il Suall NUT FLANGE M8 18

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




7 KM002040100 HESIH 75 28 5 1 EXHAUST GASKET TO HEAD 1
8 GB5787-86 TNV 2L B2 M8 X 35 BOLT FLANGE M8X 35 2
9 KM00141001A HS SRy MUFFER BRACKET 1
10 |GB5787-86 7N FVE 2 HZREM10 X 25 BOLT FLANGE M10 X 25 18
11 |KM004040000 R R A RECTIFIER COMP, REGULATE 1
12 |KM003450000 RKANHLEE T (/) ENGINE RUBBERBUMPERI 1
13 |GB6187-86 N FVE S R REML0 NUT FLANGE M10 12
14 |KMOO138001A SRENHLN 22 25 < B | ENGINE MOUNT, LEFTI 1
15  |KM003460000 RS2 (KD ENGINE RUBBERBUMPER2 4
16 |GB/T96-85 P2 FLAT WASHER o12 4
17 |GB/T93-87 ]2 WASHER , SPRTNG o12 4
18 |GB6170-86 INFHBEEIMI2 X 1. 75 NUT M12X1.75 4
19 |KM00139001A SN ML 2 25 = 0 a2 ENGINE MOUNT, LEFT2 1
20 |KMO0136001A SR ENHL T 2 28 57 20 e ENGINE MOUNT, FRONT 1
21 |KMO0137001A RENHLIG 2 285 37 B0 e ENGINE MOUNT, REAR 1
22 |GB5787-86 7N FRE EHEREMS X 20 BOLT FLANGE M8 X 20 1
23 |KM202050000 e COIL COMP. IGNITION 1
24 |KM00145001A YR REVERSE, BRACKET 1
25 |GB5787-86 7N AL S B AR RE8 X 40 BOLT FLANGE M8 X 40 2
26  |GB6170-86 VaviiL: ualls NUTM 8 2
27 |KM004070000 i BATTERY 1
28  |KM003360000 & b CUSHION, BATTERY 1
29  |GB6187-86 INFIES H AR RE M8 X 98 BOLT FLANGE M8 X 98 2
30 |KMO0140001A FE R AR PRESSURE PLATE, BATTERY 1
31 |KM003380000 & Hh 55 RUBBER BATTERY 1
32 |KB004210100 Il 7K 8 55 COVER, WATER TANK, SUBSIDIARY 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




33 |KB004210000 BlK A WATER TANK, SUBSIDIARY 1
34 |KM003210600 B IEAKE 1 OVERFLOW BOTTLE HOSE I 1
35  |KM001860050 HWEREG12.5 CIRCLIP, FUEL TUBE® 12.5 7
36 |KM003210700 B AR EKE T OVERFLOW BOTTLE HOSEII 1
37  |GB5787-86 7N FVE S HEAEMS X 20 BOLT FLANGE M8 X 20 2
38  |KM003210400 & d6X d 13, 1200 FUEL TUBE, 1200 2
39  |KM202060000 TRIMER GASLINE PUMP 1
40  |GB5787-86 INFAVEZZ IR AEM6 X 16 BOLT FLANGE M6X 16 2
41 |GB6170-86 Vaviil: xsalls NUTM 6 2
42 |KM003210400 W& bd6X d13, K120 FUEL TUBE, 120 1
43 |KMM002090000 JURjE FILTER 1
44 |KM003430000 hyEAs i gk, 220 RUBBER , FILTER BRACKET 1
45 | GB5787-86 NS H AR RES X 25 BOLT FLANGE M8X 25 3
46 |KM00154001A THIE 2% S 48 FILTER BRACKET 1
47  |GB/T818-85 S BRATME X 75 BOLT M6 X 75 2
48 | GB/T93-87 G WASHER , SPRTNG 06 4
49  |KB003010000 HL 78 WIRING BOX 1
50 |GB/T818-85 +FHELISETME X 16 BOLT M6X 16 2
51 |KM204280000 P FLASH INSTRUMENT 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




4

F5 ThRens H AR FEL AR HE
Ref. No Function Code Chinese Description Part Name Regd. No.
1 KM004070000 T L4 MAIN WIRE HARNESS 1
2 KM004150200 J i 4% SPEED SENSOR CABLE 1
3 KA003120000 FLT250%5 CABLE TIE 55
1 KM204310000 b7 %5 Bt GUARD AGAINST THEFT LOCK 1
5 W T IEAEM5 X 16 BOLT, HEX IN M5X16 2

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




6 KM004010000 HEFK INTERGRATED SWITCH ASSY. 1
7 KM004010100 AR KEY 1
8 KC004010000 VIS S'S HORN BUTTON 1
9 KA004020000 L KFFR ENGINE STOP BUTTON 1
10 KA004030000 FRBAFF R TOPLIGHT SWITCH 1
11 GB845-85 H ZETST4. 2X 12 BOLT ST4.2X12 2
12 KA003080000 R COVER SWITCH 1
13 |KA204290000 R DIODE 1
14 |KM004150100 MR SPEEDOMETER 1
15 KM204260000 LR FUEL METER 1
16 |[KM204210000 SPIRe SIGNAL INDICATOR 1
17 [KC204180000-1 UIAN HORN 1
18 GB6187-86 INFVE 2 H R BEMS NUT FLANGE M8 5
19 GB5787-86 IS A L REME X 16 BOLT FLANGE M8X 16 1
20 GB818-85 TR LIRETM5 X 16 BOLT M5X 16 3
21 GB6187-86 VA ikr A=Kzl S5l b NUT FLANGE M5 3
22 GB5787-86 7N FE L MRN8 X 25 BOLT FLANGE M8X25 4
23 |KM204300100 7 5| HLEE | T oK SWITCH ASSY, ELECTRICAL WINCH 1
24 |KM204300200 7= g L & SWITCH, WINCH BOX 1
25 |KM204300300 g Plait ELECTRICAL WINCH 1
26 | KM204300400 Y IR WIRE CABLE GUIDE 1
27 | KM204300000 5| Hl WINCH 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




F-12

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



=] igens H LA FR FEIL TR i
Ref. No Function Code Chinese Description Part Name Reqgd. No.
1 KMO0147001A T3 FAR HANDLE BAR, BRAKE 1
2 GB5787-86 INFIE ZIEAENMB X 16 BOLT FLANGE M8X 16 4
3 GB6187-86 7N VR 2 H AR REMS NUT FLANGE M8 2
4 KM00146001A AT HANDLE BAR, REVERSE 1
5 KM00142001A R RS 28 22 S 4 HANDLE BAR, REVERSE, BRACKET 1
6 KM00146011A WP FRE REVERSE KE PROTECT COVER 1
7 GB5787-86 INFAVE = IEAENME X 16 BOLT FLANGE M6X 16 2
8 GB5787-86 INFVE 2 IEAEM6 X 25 BOLT FLANGE M6X 25 4
9 GB6187-86 7N FVE 2 2R REMG NUT FLANGE M6 4
10 | GB/T882-86 BAYAH A G fL®2) 8X22. FE 4t PIN 8X22 2
11 GB/T96-87 T8 FLAT WASHER o8 2
12 |GB/T91-86 FF 1451, 6X 16 PIN 1.6X16 2
13 KM006230000 281 CABLE COMP. REVERSE 1 1
14 |KM006240000 etz CABLE COMP. REVERSE 2 1
15 |KM006250000 AREE CHOKE CABLE 1
16 KM006220000 i EES S CABLE , THROTTLE 1
17 |KM006260000 e aq CABLE, CLUTCH 1
18 KM006210000 FRIZE PARK BRAKE CABLE 2
19 KMO00155001A FHERR COVER,WIRE 1
20  |KMO003470000 PHLIR R %1 RUBBER COVER,WIRE 1 2
21 |KM003480000 PIE MR R 5% 2 RUBBER COVER,WIRE 2 2

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




F-13

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



=] igens H LA FR FEIL TR i
Ref. No Function Code Chinese Description Part Name Reqgd. No.
1 KM003180000-2 1 JE B4R REAR FENDER, R 1
2 KM003180000-1 VA= P04 REAR FENDER, L 1
3 KM003170000-2 [IEEEER T FRONT FENDER, R 1
4 KM003170000-1 i ZE £ e i FRONT FENDER, L 1
5 KMOO111001A VEDEEEN SRS BRACKEY, REAR FENDER, R 1
6 KM00112001A FJE Hae i S B8 BRACKEY, REAR FENDER, L 1
7 KM00109001A HIESEE S as BRACKEY, FRONT FENDER, R 1
8 KM00110001A AU ZE £ S 48 BRACKEY, FRONT FENDER, L 1
9 KM003440000 b 615 it # RUBBER WASHER ( @6) 16
10 +F KA L IZATME X 16 BOLT M10X25 16
11 GB6187-86 ISR 2 H R REMG NUT FLANGE M6 16
12 GB5787-86 7N fBIE EMEREM10 X 25 BOLT FLANGE M10X25 8

13 GB6187-86 INFIVE 2 H B BEMLO NUT FLANGE M10

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




F-14

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



e Dhifhens HSC AR B4R &
Ref. No Function Code Chinese Description Part Name Reqgd. No.
1 KM008050100 RO RIGHT FOAM COVER 1
2 KM008050200 TR RS & LEFT FOAM COVER 1
3 KM008050300 Ja R R FOAM COVER. RR. 1
4 KM008050400 AR R FOAM COVER. FR. 1
5 KM008060100 T PRBSAT 2240 A0 FABRIC, RIGHT GUARD BAR ,MAIN 1
6 KM008060100 T PR ISEAT 22 A FABRIC, LEFT GUARD BAR , MAIN 1
7 KM008060100 Ja PRISAT R AT AT FABRIC, REAR GUARD BAR , CENTER 1
8 KM008060100 HUPRES AT RS AT A FABRIC, FRONT GUARD BAR , CENTER 1
9 KM008060100 MR TOP FABRIC 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




